
A Conroy Company



MODEL NUMBER MASTER REFERENCE

I I I

2

1973 3

YEAR
1974 4

'ii1:,I;ii!!i!i,!iii~·i!!~i!!i!iii;!:i~t!i~{~~)i!!!i!i~1i;r~f\i!i!ilf\i; ;i!im

6

7

8

4

5

6

7

PECULIARITY

.~:-
WHISPER JET 3

NAME
THUNDER JET

STRATa JET

ASTRa JET

4

5

6

:~.h: i:;\;;:'~:::~~af\i~E .:.::.:) :. iii:

1 RING GEAR INSTALLED

:jiil! ~;i:.ljli:li;li:ll·:::·:.!i;:!i::i.":::::!i;i!::·:·i:: :l:: !:::::·;· ::·

3

4

5

FEATURE

6

SABRE JET 8

9

7

8

ENGINE

SIZE

295cc x 1 Cyl. 1

2

::i4.·i~·ji··li1~~!:::1:!;:::;:::;t:;;i::i,:i;::::;i::j:i: ;~(

·.~ilg::I:!I::Eil:I;i;l::!:;j~:::!~:.;·::::;i!::;.:·li.::·:i: ! !I '

5

1 YAMAHA REGULARI ;:;;;;;';';:;;:'::;:;:::;:;::;i::"ii::I:IIII·;.:;:;:;'l::.::':1;:1

3 YAMAHA RACING

4 HI RTH REGULAR

5

ENGINE

MAKE &

RATING

650cc x 2 cy l

. OPTION ELECTRIC START

6

7

8

2

3

4

6

7

8

1 BOGIE

2 MULTI FLEX I II

3 THUNDER JET SUSPENSION

SUSPENSION



HOW TO READ THIS MANUAL INDEX
1

EXAMPLE :

" Driven pulley assembly _Assembly

COMPONENT PARTS: Component parts of an

assembly are preceded by a dot. ( . )

Component Parts of a sub-assembly are preceded

by two dots ( •• ) as follows:

/ /
-: /

Group
Group No. Page

UNIT ASSEMBLY 01

ENGINE MOUNT 02

EXHAUST SYSTEM 03

• MUFFLER
• INLET PIPE

ELECTRICAL SYSTEM 04

• LI GHTS
• IGNIT ION
• WIR ING ETC...

Group Group PageNo.

INDEX 1

ENGINE MOUNT 02 3

EXHAUST SYSTEM 03 5

• MUFFLER
• MANIFOLD

ELECTRICAL SYSTEM 04 7

• LIGHTS
• IGNITION
• WIRING

DRIVE SYSTEM 05 9

• DRIVE
• GUARD PULLEY
• CHAIN CASE <

• DRIVEN PULLEY
• BRAKE

SUSPENSION 06 21

• FRONT SHAFT
• RUBBER TRACK

• SLIDE

SKI 08 27

• SKI
• SPRING
• SHOCK ABSORBER

STEERING 09 29

• STEERING

BODY 10 31

• BODY
• SEAT

HOOD 12 37

• HOOD
.. WINDSHI ELD
• ORNAMENTS
• ENGINE COVER

FUEL SYSTEM 79 39

• TA NK, FILTER
• TH ROTTlE, ETC. ..

TOOL KIT 81 44

ENGINE 02-6

Shaft converter}
. Assembly

Plate-converter
Componen ts

Spring

Drive cam Assembly Sub-Assembly

Drive cam }SUb-AssembIY

Woodruf f key Components••
••

•
•

•

•

NOTE:

A ll assembly components can be purchased separately unlessmentioned on the

illu stration concerned.



2 ENGINE MOUNT

~-----< 8

---0



/ SST /ASTROSS/

ENGINE MOUNT
~ ~ ~ ~

~ ~t' t' ~ ~ ~ n;
c} c} A- ~ t'

c} '" '"
~

~

..... ~~~c~cc
<0' tV' ,0; ~ ~ ':-~ ~

\:1" \:1" \:1" \:1" \:1" ~\:I" \:1"
'" ..... " '" ..... r?" ec
~ ~ ~ tV ~ ~,,'" ,,\:I'

<I)' <I)' <I)' <I)' <I)' (1)<1)' <I)'

No, Sno*Jet Description Quantity 02-3
ENG. MNT.

1 020395 Engine Base 1 1 1975

1 020447 Engine Base 1 1 1

1 020459 Engine Base 1 1

2 912740 Locknut 4 4 4 4 4 4 4

3 020385 Washer 4 4 4 4 4 4 4

4 020384 Rubber Mount 8 8 8 8 8 8 8

5 020386 Spacer 4 4 4 4 4 4 4

6 912831 Washer 4 4 4 4 4 4 4

7 913366 Cap Screw 3/8-24 x 2,25 4 4 4 4 4 4 4

8 916530 Star Washer 4 4 4 4 4 4 4

9 916610 Cap Screw 10MM 4 4 4 4 4 4 4

-

.

.



4

,..... ,
r ~

®

EXHAUST



--

/ SST /ASTROSS/

EXHAUST
I ~ ~ ~ <:> ,f It' t' n; -¥"
~ ~ ~ ~ "

.\. .\.

rC"!O' ~ ~ ~~~~
'V 'V 'V 'V IV·"'''''0" '0" '0" '0" '0" ~'O'. '0"

"'-0: ~ .......... fIol,; f'J: ..........
~ ~ ~ tV ~ ~I\'" 1\'0'

it), it). it). it). it). it)it). it).

No. Sno*Jet Description Quantity 03-5
EXHAUST

1 030426 Muffler 1 1 1975

1 030617 Muffler 1

1 030631 Muffler 1

1 030613 Muffler 1 1 1

2 917063 Sleeve, Muffler Mour.lt * 2 2 2 2 2 2 2

3 917062 Cup Washer, Muffler Mount * 4 4 4 4 4 4 4

4 110106 Spring, Muffler Mount * 4 4 4 4 4 4 4

5 912739 Locknut 5/16 NF * 2 2 2 2 2 2 2

6 110096 Spring, Exhaust 2 2 2 2 2 2 2

7 030496 Resonator 1 1

7 030643 Resonator 1

7 030580 Resonator 1 1 1 1
-

8 030481 Support, Silencer 1 1 1 1 1 1

9 030484 Rear Support, Silencer 1 1 1 1 1 1

9 030652 Bracket, Resonator 1

10 110087 Spring, Exhaust 3 3 3 3 3 3 3

11 917064 Cup Washer, Muffler Mount * 4 4 4 4 4 4 4

12 912830 Washer, Muffler Mount * 2 2 2 2 · 2 2 2

13 030605 Y-Manifold 1 1 1 1

13 030575 Y-Manifold 1 1

13 030598 Y-Manifold 1

*NOTE:
,

WHEN ORDERING REPLACEMENT MUFFLER FOR

5.2414.221 SX440, ORDER COMPONENTS LISTED BELOW.

916989 Closed End Pop Rivet 4

030610 Support, Muffler 1
...

c,

910003 Cap Screw 1/4-20 x .75 2

912829 Flat Washer 2

912724 Locknut 1/4 NC 2 ~.

791200 Intake Shield 1

030608 Bracket, Muffler 1

917063 Sleeve, Muffler Mount . 2

917062 Cup Washer, Muffler Mount 4

917064 Cup Washer, Muffler Mount 4 .
110106 Spring, Muffler Mount 4

912739 Locknut 5/16 NF 2

912830 Washer, Muffler Mount 2

-

. <'•

1



6 ELECTRICAL SYSTEM

-@ ®

...
z
(5
z...

@-
~ -

-@

@@@@G

®
®

J-4>
©

® -

®----~~~

®----~~~



J SST JASTROSS/

ELECTRICAL SYSTEM
\

~ ~ <::. ~ <::.
~t' t' ~ '? ~ ~

J" J" J" J" V)t' ~
t'
~

.... !V <::. <::. !::> ~!::> !::>
to' ~ ~ to' ~ .>~~

!:l'" !:l'" !:l'" !:l'" !:l'. ~!:l'. !:l".... ..... ..... '" ..... r,.... ....
~ ~ ~ ~ ~~I\"'I\!:l'

<0' <0. <0' <0' <0' <0<0. <0.

No. Sno*Jet Description Quantity
04-7

ELEC.
1 040586 Head Lamp Bracket * 1 1 1 1 1 1 1 SYSTEM

2 040513 Head Lamp Rim 1 1 1 1 1 1 1
1975

3 040560 Rubber Spacer 2 2 2 2 2 2 2

4 040515 Machine Screw 2 2 2 2 2 2 2

5 040509 Lamp & Lense Ass'y. 1 1 1 1 1 1 1

6 916973 • Machine Screw 8-32 x 1.25 4 4 4 4 4 4 4

7 040516 • Adjust Spring 4 4 4 4 4 4 4

8 04051 7 • Repl.acement Bulb 1 1 1 1 1 1 1

9 040519 • Rubber Cover 1 1 1 1 1 1 1

10 121124 Decal, Head Lamp , 1 1 1 1 1 1 1

11 121166 Head Lamp Housing * 1 1 1 1 1 1 1

12 090535 Throttle Assembly (Order Complete Assembly ) 1 1 1 1 1
--

12 090521 Throttle Assembly (Order Complete Assembly) 1 1 f

13 090522 Brake Assembly (Order Complete Assembly ) 1 1 1 1 1 1 1

14 160255 Tachomete r 1 1 1 1

14 160276 Tachomete r 1

15 160254 Speedometer 1 1 1 1 1

15 160273 Speedometer 1 1

16 040592 Head Lamp Wiring 1 1 1 1 1

17 040594 Engine Wiring 1 1 1

18 811527 C.D.I. Unit 1 1 1 1
-

19 040530 Light Regulator 1 1 1 1 1 1 1

20 040561 Circuit Board 1 1 1 1 1

21 040593 Ignit ion Switch Wir ing 1 1 1 1 1

22 040186 Ignition Switch 1 1 1 1 1 1 1

23 040369 Replacement Bulb 1 1 1 1 1 1 1

24 040503 Tail Light Assernblv (order Components' 1 1 1 1

25 040443 • Lens & Base 1 1 1 1

26 916741 • Rivet 2 2 2 2

30 040367 • Socket 1 1 1 1

24 040585 Tail Light Assembly 1 1 1

27 040578 • Lens 1 1 1

28 040579 • Gasket 1 1 1

29 040501 Tail Lamp Support 1 1 1 1
31 040514 Tail Lamp Wiring 1 1 1 1 1 1 1

32 040531 Wiring Harness 1 1

33 040175 Rubber Cap 1 1 1 1 1 1 1

*NOTE:
-

WHEN ORDERING FOR SX440, .221 or .222, ORDER I .
AND II TOGETHER WHEN REPLACING ORIGINAL

~.
PIECE. "

1.1,

- 5



8 · DRIVE CLUTCH

®® ®®®®



DRIVE CLUTCH
/ SST /ASTROSS/

Sno*Jet Description Quantity
05·9

DRIVE
050732 Drive Clutch Assembly 1 CLUTCH

050733 Dr ive Clutch Assembly 1
1975

050754 Stationary Sheave 1 1

050755 Moveable Sheave 1 1

050756 Spider Assembly 1 1

050760 Spring, Yellow ) 1 1~c

050762 Housing 1 1

050763 Lockwasher 3 3

050764 Cap Screw 3 3

050759 Set Screw '> .
3 3

050765 Nut " 3 3

050758 Locknut 3 3

050785 Screw 3 3

050781 Ramp 255 3

050782 Ramp 257 3

050766 Roller-Bearing Kit 1 1

050776 Weight 106 (Standard for SX440) 6

050777 Weight 107 (Opt ional) 6 6

050778 Weight 123 (Std. fo r SX340) 6

050779 Weight 135 (Opt ional) 6 6

050780 Weight 175 (Optional ) 6 6

050757 Screw 3 3

050761 Split Ring 2 2

050784 Cup Washer 1 1

050786 Spring, Green (Hi gh A ltitude Option) 1 1

• 0' . .
.,,

t'

,

7

9

2

3

8

4

5

6

13

12

16

17

14

14

14

14

14

12

15

No.

10
- --------t-- - - ----- - - - - - -,---- - ----t----+-+--+--f---j--I---l

11

.
~.- .

.

.
.. '
l'

I

..

~.....~

-,

.e'



10 DRIVEN CLUTCH

® 14

--

~
\

®

-.
it .. .: .,_.

<...



J SST JASTROSS/

DRIVEN CLUTCH
I ~

<:) <:)
~ ~t' ~ ~ <:) "iq- q- q- q- ,.,~ ~

t'
~

.... !'or <:) 0 00'00
to' <0' ~ ~ ~ ':'~ s

t<" t<" t<" t<- t<" ~t<- t<-
"" "" "" "" "" "''''' ""~ ~ «/» ~ ~~"t<

{f}" {f} - {f} - {f} - {f} - {f}{f}" {f} "

No. Sno*Jet Description Quantity 05-11
DRIVEN

050734 Driven Clutch Assembly 1 1 CLUTCH

1 050775 Retaining Ring 1 1 1975

2 050783 Torque Bracket 1 1

3 050774 Spring 1 1

4 050773 Slide, Shoe Ramp 3 3

5 050772 Stationary Sheave Assembly 1 1

6 050771 Bearing 1 1

7 050770 Key 1 1

8 050769 Moveable Sheave Assembly 1 1

9 050768 Cap Screw 3 3

10 050767 Disc, Brake 1 1

11 910141 Cap Screw 5/16-24 x "75 2 2-
12 050745 Washer 2 2

13 050735 Shaft, Converter 1 1
14 050746 Spacer 1 1

15 917065 Key 1 1

~

,

I·

-
f,. ,

" .



12 DRIVE & DRIVEN PULLEY

11

7

6

5

-



/ SST jASTROSS/

DRIVE & DRIVEN PULLEY
~ ~ <:l <:l

~ <:l
\)' \)' .J" ~ <:l '? .J"
~ ~ ~ .J"

~ ~ ~ ..I.. ..I..

~ rO'~~~~~~tV tV tV tV tV ' ... ...
'0" '0" '0" '0" '0" ~'O" '0"

..... ..... " ..... '" ~..... ......
t?' t?' t?' tV t?' ~"n, ,,'0'

0' 0' 0' 0' 0' 00' 0'

No . Sno*Jet Description Quantity 05-13
DRIVE

- 050630 Dr ive Pulley Assembly 1 1 &

050570 Drive Pulley Assembly 1 1
DRIVEN- PULLEY

- 050569 Drive Pulley Assembly 1 1975
- 050692 Driven Pulley Assembly 1 1 1 1 1

1 916941 Cap Screw Locking 1/4-20NC x .75 6 6 6 6 6

2 050601 Disc Brake Plate 1 1 1 1 1

3 050693 Fixed Pulley 1 1 1 1 1

4 050694 Sliding Pulley 1 1 1 1 1

5 050600 Release Spring 1 1 1 1 1

6 050599 Pin 1 1 1 1 1

7 050598 Outer Cam 1 1 1 1 1

8 050610 Bearing Support 1 1 1 1 1 1 1- -
9 912724 Jam Nut .25 NC 1 1 1 1 1

10 916815 Snap Ring 1 1 1 1 1

11 916945 Eye Bolt 1/4-20 x 2.62 1 1

11 917053 Eye Bolt 1/4-20 x 4.0 1 1 1 1 1

12 917008 Cap Screw 1/2-20NF x 6,0 GR8 1 1 1 1 1

13 912852 Lockwasher 1 1 1 1 1

14 050631 Cap Screw 1/4-20NC x .75 6 6 6 6 6

15 050632 Washer 1 1 1 1 1

16 050633 Cover Plate 1 1 1 1 1

17 050634 Guide Bushing 1 1 1 1 1

18 050635 Cover 1 1 1 1 1

19 050637 Button Guide 6 6 6 6 6

20 050699 Spring (White) 1 1 1 1 1

21 050640 Spider 1 1 1 1 1

22 050638 Roller 3 3 3 3 3

23 050648 Washer, Nylon Roller 6 6 6 6 6

24 050639 Steel Pin 3 3 3 3 3

25 050641 Moveable Plate 1 1 1 1 1

26 050645 Pivot Pin 3 3 3 3 3

27 050642 Roll Pin 3 3 3 3 3
.

28 050698 Cam Arm 3 3 3 3 3

29 050643 Washer, Nylon 6 6 6 6 6

30 050647 Spacer Ring 2 2 2 2 2

31 050646 Fixed Hub 1 1 1 1 1

32 050655 Drive Belt 1 1 1 1

32 050717 Drive Belt 1 1 1

33 130183 Retainer Pin 2 2 2 2 2 2 2
34 130163 Pulley Guard Assembly 1

34 130189 Pulley Guard Assembly 1 1 1 r 1 1

35 916940 Hitch Pin Cl ip (See Body)

36 050606 Spacer Sleeve , 1 1
,

1 1 1
37 050712 "DX" Bushing \ 1 1 1 1 1

.... ,



14 CHAIN CASE

21

20

19



/ SST /ASTROSS/

CHAIN CASE
I ~ c::> c::>

~ ~t' ~ ~ c::> t'lj

~ ~ ~ ~ t')~ ~
t'
~

rC' ~ !f !f s ~~ ~
'\i '\i '\i '\i 'V ' "" ""

\)00' \)00' \)00' \)00' \)00' ~\)oo' \)00'
...... ...... "" ...... '" r?;""'-: ......
~ ~ ~ ~ ~~t\',,\)oo

It)' It)' It). It)' It). It)lt), It)'

No. Sno*Jet Description Quantity 05-15
CHAIN

1 910102 Cap Screw 5/16-18 x .75 2 2 2 2 2 2 2 CASE

2 912873 Lock Washer 2 2 2 2 2 2 2 1975

3 050459 Gasket, Chain Cover 1 1 1 1 1 1 1

4 916754 O-Ring 2 2 2 2 2 2 2

5 050452 Roller Chain 90 Pitch 1 1 1 1 1 1 1

6 910001 Cap Screw 1/4-20 x .50 4 4 4 4 4 4 4

7 912829 Washer 1 1· 1 1 1 1 1

8 912606 Nut .625 NF 1 1 1 1 1

8 910141 Cap Screw 5/16-24 x .75 1 1

9 912878 Lockwasher 1 1 1 1 1

9 050745 Special Washer 1 1

10 050379 Sprocket 19 Teeth 1 1 1 1
-

10 050580 Sprocket 18 Teeth 1

10 050721 Sprocket 20 Teeth 1

10 050722 Sprocket 21 Teeth 1

11 916533 Star Washer 3 3 3 3 3 3 3

12 050089 Bearing Retainer Ring 1 1 1 1 1 1 1

13 110068 Spring Tensioner 1 1 1 1 1 1 1

14 050592 Spacer 1 1 1 1 1 1 1

15 912724 Locknut .25 NC 1 1 1 1 1 1 1

16 770001 Bearing 1 1 1 1 1 1 1

17 050593 Spacer 1 1 1 1 1

17 050743 Spacer 1 1

18 770002 Bearing 1 1 1 1 1 1 1

19 160180 Angle Drive, Speedometer 1 1 1 1 1 1 1

20 050457 Plug, Chain Cover 2 2 2 2 2 2 2

21 050443 Chain Case Cover 1 1 1 1 1 1 1

22 916751 Snap Ring 1 1 1 1 1 1 1

23 050448 Thin Washer 2 2 2 2 2 2 2

24 050447 Sprocket Tensioner 1 1 1 1 1 1 1

25 770008 Roller Bearing Il 1 1 1 1 1 1 1

26 910003 Cap Screw 1/4-20 x .75 1 1 1 1 1 1 1

27 050449 Stopper Tensioner 1 1 1 1 1 1 1

28 050442 Tensioner 1 1 1 1 1 1 1

29 050708 Sprocket Spacer 1 1 1 1 1 1 1

30 050197 Sprocket 36 Teeth 1 1 1 1 1

30 050196 Sprocket 34 Teeth 1

30 050064 Sprocket 37 Teeth 1

31 912725 Locknut .312 NC r. 4 4 4 4 4 4 4

32 050553 Washer 4 4 4 4 4 4 4

33 050573 Chain Case Base 1 1 1 1 1

33 050742 Chain Case Base 1 1

34 050620 Gasket 1 1 1 1 1 1 1
35 916753 Set Screw 5/16-18 x 1.25 1 1 1 1 1 1 1



16

20

21

4

CHAIN CASE



/ SST /ASTROSS/
CHAIN CASE

I ~ <::> ' <::>
~ ~t' ~ ~ <::> tlj

~ ~ ~ ~ e-r ~
t'
~

.... rv <::> <::> <::> 0'<::> <::>
to' to' to' to' ~ ":~ ~

1l" 1l" 1l" 1l" 1l" ~1l" 1l'"..... ...... .....,. ..... ..... r? .... .....
~ ~ ~ ~ ~~"n,,,1l'

It)" It). It). It). It). It)lt)• It).

No. Sno* Jet Description Quantity 05-17
CHAIN

36 91440 1 Jam Nut .312 NC 1 1 1 1 1 1 1 CASE

37 0506 19 Sleeve Adj uster 1 1 1 1 1 1 1
1975

38 050607 Chain Case Spacer 1 1

38 050720 Chain Case Spacer 1 1 1 1 1

39 916755 G-Ring 1 1 1 1 1 1 1

40 914328 Carriage Bolt 4 4

40 914332 Carriage Bolt 4 4 4 4 4

41 160258 Speedometer Cable 1 1 1 1 1 1 1

--

.

-

-
.



18

-l---------...-

BRAKE

~-..~--e .



r

/ SST /ASTROSS/

BRAKE
I '> '> '>

~ ~~ ~ ~ '>

~ ~ ~ ~ r/ I') Il'
~ ~

... !\- '> ~ ~ C'~ ~
~ .o'~~~':'~~

'Il" 'Il" 'Il" 'Il" 'Il" ~'Il" 'Il".... .... .... .... .... !'.l ........
~ ~ ~ ~ '~ ~"l? ,,'Il'

10' 10' 10' 10' 10' 1010' 10'

No. Sno*Jet Description Quantity 05-19
BRAKE

- 070190 Disc Brake Assembly 1 1 1 1 1 1 1 1975

1 916957 Cap Screw 1/4-20 NC x .75 2 2 2 2 2 2 2

2 070136 Disc Brake Pin 1 1 1 1 1 1 1

3 916982 Retaining Ring 2 2 2 2 2 2 2

4 070200 Brake Support 1 1 1 1 1 1 1

5 070207 Replacement Pads (Set) 1 1 1 1 1 1 1

6 910043 Cap Screw 1/4-28 NF x .75 1 1 1 1 1 1 1

7 912205 Machine Screw 1/4-20 NC x 1.25 1 1 1 1 1 1 1

8 070202 Brake Cable Holder 1 1 1 1 1 1 1

9 912738 Locknut 1 1 1 1 1 1 1

10 070040 Spring 1 1 1 1 1 1 1

11 070041 Clevis 1 1 1 1 1 1 1
1--

12 070098 Bushing 1 1 1 1 1 1 1

-- ---

,



l .. <

NOTE: SOME PARTSARE NOT SHOWN TWICE

l }

N ·o

en
c:
en
-C
m
Z
en-o
z



SUSPENSION
/ SST /ASTROSS/

2

Quantity

2 2 2 2 2 2

Description

Front Stopper Strap

Sno*Jet

060620

No .
06-21

f---f -+- -+_.,--~____,.-__,_-_._-..__l SUSPENSION

1975

2 060407 Shaft .H older R.H. 2 2 2 2 2 2 2

3 110098 Spring R.H. 1 1 1 1 1 1

4 912831 Washer 4 4 4 4 4 4 4

5 912726 Hex Nut 4 4 4 4 4 4 4
6 060579 Front Shaft 1 1 1 1 1 1

7 910043 Cap Screw 1/4·28 x .75 2 2 2 2 2 2 2

8 916711 Snap Ring 4 4 4 4 4 4 4

9 912739 Hex Nut 5 5 5 5 5 5 5

10 060530 Front Arm Support 2 2 2 2 2 2 2

11 060352 Bearing Spacer Arm 4 4 4 4 4 4 4

2

10

2 2 2 2 2 2

10 10 10 10 10 10

Idler Wheel

Snap Ring

060567

916815
~.-~.::...c:..:'-'-----_+~~~..:..:...-----------------_+-=---f___=+-=---f___=+-=---f___=+~
13

14 770002 Bearing 4 4 4 4 4 4 4
15 916963 Grease Fitting 6 6 6 6 6 6 6

16

17

Idler Shaft

Bushing

1 1 1 1 1 1

2 2 2 2 2 2 2

18 060413 Idler Wheel 2 2 2 2 2 2 2

19 060578 Shaft 1 1 1 1 1 1

20 916787 Rivet 8 8 8 8 8 8 8

21 110067 Spring R.H.
f .•

1 1 1 1 1 1

22 060576 Rubber Stopper 4 4 4 4 4 4 4

23 912741 Locknut .437 1 1 1 1 1 1

24 913444 Cap Screw 7/16·20 x 2.25 1 1 1 1 1 1

25 916530 Star Washer 2 2 2 2 2 2 2
26 060548 Rear Axle Support R.H. 1 1 1 1 1 1

27 914357 Hex Nut .375 4 4 4 4 4 4 4

28 060551 Rear Arm 1 1 1 1 1 1

29 060538 Rear Shaft 1 1 1 1 1 1

30 060609 Runner * 2 2 2 2 2 2 2

31 060352 Bearing Spacer Arm 2 2 2 2 2 2 2

32 916788 Self Tapping Screw 4 4 4 4 4 4 4

33 060605 Cap Screw 7/16·14 x 3.50 2 2 2 2 2 2 2

34 060544 Special Washer 2 2 2 2 2 2 2

35 060539 Nylon Bushing 2 2 2 2 2 2 2

36 060549 Rear Axle Support L.H. 1 1 1 1 1 1

37 060619 Front Stop Belt Shield 2 2 2 2 2 2 2

38 060543 Idler Wheel 2 2 2 2 2 2 2

Bolt, Cross Shaft 1/4·28 x 9·3/4"
Cap Screw 1/4-28 x .75

39

40

41

42

43
44

910043

060608

910149

060408

916948
910043

Cap Screw 1/4-28 x .75

Slider Shoe

Cap Screw 5/16-24 x 1.75

Shaft Holder L.H.

*

.

8--
2
2

2

2
2



37

I( 61

46,<k

l

NOTE: SOME PARTS ARE NOT SHOWN TWICE

I\)
I\)

en
c:
en
'"tJ
m
z
en-o
z



j SST JASTROSSj

SUSPENSION
~ o 0 0 0

~1:>' ~ ~ ~ 0 ..,.

~
A- A- ~ ro; 1:>'

'" ~ '" '" .},.
.},.

....
~ ~~~~~~~

..,."1 ..,."1 ..,."1 ..,."1 ..,.'Y :?...,.~ ..,.~

" " " " ..... ~" "t? t? t? ~ t? ~'" ,,""<I)' <I)' <I)' <I)' <I)' <1)<1)' <I)'

No. Sno* Jet Descript ion Quantity 06·23
SUSPENSION

45 110066 Spring L.H. 1 1 1 1 1 1 1 1975

46 060554 Cross Shaft 2 2 2 2 2 2 2

47 916927 Star Washer 4 4 4 4 4 4 4

48 060569 Slide Support Reinforcer 2 2 2 2 2 2 2

49 060592 Collar 2 2 2 2 2 2 2

50 060557 Ny lon Bushing 1 1 1 1 1 1 1

51 060565 Shock Absorber 1 1 1 1 1 1 1

52 916949 Bolt, Idler Shaft 5/ 16·24 x 11-1/8" 1 1 1 1 1 1 1

53 910043 Cap Screw 1/4-28 x .75 8 8 8 8 8 8 8

54 910151 Cap Screw 5/16-24 x 2.0 2 2 2 2 2 2 2

55 912738 Hex Nut 1/4 NF 22 22 22 22 22 22 22

56 060568 Slide Runner 2 2 2 2 2 2 2
f-- -

57 060559 Support, Slider Shoe 2 2 2 2 2 2 2

58 060411 Eye Bolt 4 4 4 4 4 4 4

59 110097 Spring L.H . 1 1 1 1 1 1 1

60 060473 Shaft Axle Arm 2 2 2 2 2 2 2

61 060353 Special Washer 6 6 6 6 6 6 6

62 910045 Cap Screw 1/4-28 x 1.0 2 2 2 2 2 2 2

63 060574 Track , Endless 1 1

63 060623 Track, Endless 1 1 1 1 1

*WHEN ORDERING ITEMS 30 OR 40 FOR THE FIRST

T iME FOR 5.2414.221 OR 5.2414.222, ORDER BOTH .

0

,



24 FRONT SHAFT

®



J SST JASTROSSJ
FRONT SHAFT

I ~ I ~ ~ ~t' r.; I r.;
~ ~

t'
~ ~ c.,

..),. ..),.

.... rv 0 0 oO-~~
~ to' ~ ~ ~ ':'oSl oSl
~. ~. ~. ~. ~. ~~. ~.

.... .... .... .... .... 1':1 ........
~ ~ ~ ~ ~~I\"'I\~

V)' V)' V)' V)' V)' V)V)' V)'

No. Sno*Jet Description Quantity 06-25
FRONT

1 770005 Bearing 1 1 1 1 1 1 1 SHAFT

2 770007 Bearing Flange 2 2 2 2 2 2 2

3 160006 Adapter, Speedometer Shaft 1 1 1 1 1 1 1

4 770006 Locking Collar 1 1 1 1 1 1 1

5 050715 Front Shaft 1 1 1 1 1

5 050616 Front Shaft 1 1

6 050465 Sprocket Assembly 2 2 2 2 2 2 2

7 912738 Lock Nut 4 4 4 4 4 4 4

8 913206 Cap Screw 1/4·28 x 1.75 4 4 4 4 4 4 4

9 060024 Oi l Seal 1 1 1 1 1 1 1

10 770003 Bearing 1 1 1 1 1 1 1

11 050441 Bearing Housing 1 1 1 1 1 1 1
- -
12 912724 Lock Nut 3 3 3 3 3 3 3

13 910005 Cap Screw 1/4·20 x 1.0 3 3 3 3 3 3 3

14 916861 Grease Fitting 1 1 1 1 1 1 1

15 160005 Square Drive 1 1 1 1 1 1 1

/~

, , -

. 'If;' '

.. C 'r
- .

. -t-

-

-
I

-

, . -I-- -
.

.-

-

/ I
,.L

-

.



26 SKI

®® @ @ @ @

4 @
CD ~/®
®

..~

0 @J

®
® @
0 ®
® ®®
@J-..,/



j SST jASTROSSj

SKI
~ ~ c:l c:l

~ ~'Il' 'Il' ~ r:r c:l f\j

~ ~ ~ ~ ~
'Il'

~ C? C? ~

~ rC' ~ ~ ~,§.~~
~ry ~ry ~ry ~ry ~ry ~~": ~"':'

" ..... ..... ..... ..... '?:" .....t? t? t? ~ t? ~'\", '\~
(r,)' (r,)' (r,)' (r,)' (r,)' "'(r,)' (r,)'

No . Sno*Jet Description Quantity (per ski) 08-27
SKI

1 090432 Ski Spindle 1 1 1 1 1 1 1 1975

2 912740 Lock Nut 4 4 4 4 4 4 4

3 080130 Ski Saddle 1 1

4 916976 Cap Screw 7/16-20 NF x 3.0 1 1 1 1 1 1 1

5 110049 No.3 Leaf Spring 1 1

6 110048 No.2 Leaf Spring 1 1

7 110047 No.1 Leaf Spring 1 1

8 080024 Ski Bumper 1 1

9 912739 Lock Nut .31 NF 2 2 2 2 2 2 2

10 913294 Cap Screw 5/16-24 x 3.0 1 1 1 1 1 1 1

11 080128 Ski Weld 1 1 1 1 1 1 1

12 080150 Ski Runner 1 1- -
12 080124 Ski Runner w/Carbide 1 1 1 1 1

13 912726 Lock Nut 2 2 2 2 2 2 2

14 913358 Cap Screw 3/8-24 x 1.25 2 2

15 913376 Cap Screw 3/8-24 x 3.5 1 1 1 1 1 1 1

16 913296 Cap Screw 5/16-24 x 3.25 1 1 1 1 1 1 1

17 080046 Bearing Pad, Spring 1 1 1 1 1 1 1

18 080123 Shock Spacer 2 2 2 2 2 2 2

19 080126 Shock Absorber 1 1 1 1 1 1 1

20 912741 Lock Nut 1 1 1 1 1 1 1

21 090477 Ski Leg Bushing 2 2 2 2 2 2 2

22 080131 Monoleaf Spring 1 1 1 1 1

23 080148 Ski Bumper 1 1 1 1 1

-

I....
~



28 STEERING

, 19

20

212

@
23

24

25
4

\ 0
5 / 0

@@ /0

8 '>--- - - - - - - - - - - - - - ----\

9 '>--- - - - - - - - - - - - - - - T-'r

10 >----------------~

11'r-- - - - - - - - - - --- - ______.

12 '>-------------------~

13 >-------------------------~

14 >--------------------~

15>-------------------k~~~

16'r-- - - - - - - - - - - - - - - - - - -tJ

17 '>--- - - - ----=-- - - - - - - - - - - - --f--- -

18 >-----------------------~

l------~ 9

l-- ---< 12



/ SST /ASTRO SS/

STEERING
~ ~ <::> <::>

~ ~~ ~ ~ ~ <::> "j

~ ~ + ~ ~
~

~ '" '" ~

"!II <::> <::> cS'cc
~ ~~<O'~.>~~"'0 ",0 "'0 "'0 ",0 ~",o ",0

'" '" '" " ~ r?'" "t? t? t? tV t? ~,,'" ,,'"<00 <00 <00 <00 <00 <0<0° <00

Noo Sno*Jet Description Quantity 09-29
STEERING

1 090516 Crash Pad Cover 1 1 1975

1 090615 Crash Pad Cover 1 1 1 1 1

2 090517 Foam, Crash Pad 1 1

2 090614 Foam, Crash Pad 1 1 1 1 1

3 090482 Handle Grip 2 2 2 2 2 2 2

4 090521 Throttle (See Electrical) - - - - -
4 090535 Throttle (See Electrical) - -

5 911257 Cap Screw 1/4-20NC x 1.00 4 4 4 4 4 4 4

6 912725 Locknut 0312 4 4 4 4 4 4 4

7 910102 Cap Screw 5/16-18NC x 075 4 4 4 4 4 4 4

8 090479 Steering Column Weld 1

8 090620 Steering Column Weld 1--
9 913360 Cap Screw 3/8-24NF x 1.50 4 3 3 3 3 3 3

10 090566 Bushing Support 2 1 1 1 1 1 1

11 916958 Tie Rod End R.H. 2 2 2 2

11 917051 Tie Hod End R.H. 2 2 2

12 912740 Locknut 6 5 5 5 5 5 5

13 090468 Connect ing Rod 2 2 2 2 2 2 2

14 912831 Washer 4 4 4 4 4 4 4

15 090445 Steering Arm Long 1

15 090585 Steering Arm Long 1 1 1 1 1 1

16 913364 Cap Screw 3/8-24N F x 2.00 2 2 2 2 2 2 2

17 090477 Ski Leg Bushing 4 4 4 4 4 4 4

18 090432 Ski Spindle 2 2 2 2 2 2 2

19 070171 Brake Cable Assembly "'£'110S- r s61. 1 1 1 1 1 1 1 --0_.
20 090508 Handle Bar 1 1

20 090595 Handle Bar 1 1 1 1 1

21 090522 Hand Brake (See Electr ical)

22 090450 T-Clamp Cover 1 1 1 1 1 1 1

23 913278 Cap Screw 5/16-24NF x 1.00 1 1

24 916532 Lockwasher 1 1

25 090451 Steering Clamp Base 1 1

26 090588 Steering Column Weld 1 1 1 1 1

27 917060 Button Head Cap Screw 3/8-16 x 1.25 1 1 1 1 1 1

~8 914419 Jam Hex Nut 4 4 4 4 4 4 4

29 916959 Tie Rod End L.H ° 2 2 2 2

29 917052 Tie Rod End L.H. .', 2 2 2

30 090439 Steering Arm Short 1 -
30 090584 Steering Arm Short 1 1 1 1 1 1

31 912726 Locknut 3/8-16 1 1 1 1 1 1



30
BODY

--11-..~, .. ~
• ..J....,

®®®®

® REF.
34 FUEL SYSTEM--

~
I

®®®@

~ ®®\7
~ \
\-~.-~ ,

-e r: -~.&~

~-~- - \ \ ~

~ \ ® _ :~:: " " i':" '~' rI:::::::
@@ \®® L ~®~

\ / #'lJ-~~. ./ f401@J4& \' ~ ~

® ®®®®®



/ SST /ASTROSS/

BODY
~ ~ ~ ~ ~

~Il' ~ ~ t? ~ ..,.
~

~ ~ ~ r>; Il'
e., ~ e., e., ~ ~

" !\-~~c~cc
~ to' ~ ~ ~ ":'~ ~

1l" 1l" 1l" 1l" 1l" ~1l" 1l"
'" " ..... "" '" ~ '" '"t?' t?' t?' tV t?' ~,,'" ,,1l'

<I)' <I)' <I)' <I)' <I)' <1)<1)' <I)'

No. Sno*Jet Description Quantity
10-31

BODY

1 150216 Decal, Bumper (Blue) 1 1 1 1 1 1 1 1975

2 150213 Front Bumper 1 1 1 1 1 1 1

3 150173 End Cap 2 2 2 2 2 2 2

4 100634 Chassis Assembly 1

4 100731 Chassis Assembly 1

4 100707 Chassis Assembly 1 1 1

4 100727 Chassis Assembly 1 1

5 121188 Reflector, Amber 2 2

5 121188 Reflector, Amber (No Bezel) 2 2 2 2 2

6 460070 Nose PanTrim 8.62 Long 2 2 2 2 2 2 2

7 060580 Washer, Special Reinforcing 2 2 2 2 2 2 2

8 121029 Decal, SX440 2 2
- -

9 121008 Reflector, Red 2 2 2 2 2 2 2

10 460070 Rear Cap Trim 6.75" Long 2 2 2 2 2

11 910009 Hex Screw 1/4-20NC x 1.50 4 4 4 4 4 4 4

12 150166 Rear Bumper 1 1 1 1 1 1 1

13 100573 Sno Flap 1 1 1 1 1 1 1

14 910005 Cap Screw 1/4-20NC x 1.00 4 4 4 4 4 4 4

15 912724 Locknut .25NC 8 8 8 8 8 8 8

16 912829 Flat Washer 8 8 8 8 8 8 8

17 150174 Hand Grip 2 2 2 2 2 2 2

18 100637 Foot Pad R.H. 1 1

18 100638 Foot Pad L.H. 1 1

19 090506 Steering Support 1 1

20 916737 Self Tapping Screw 2 2 2 2 2 2 2

21 916940 Hitch Pin Clip 2 2 2 2 2 2 2

22 120818 Latch Spacer 2 2 2 2 2 2 2

23 120503 R.ubber Latch 2 2 2 2 2 2 2

24 120817 Latch Retainer 2 2 2 2 2 2 2

25 916419 Pop Rivet 4 4 4 4 4 4 4

26 120999 Guide, Hood Front 6 6 6 6 6 6 6

27 030482 Muffler Support 1 1

28 910003 Cap Screw 1/4-20NC x .75 12 12 12 12 12 12 12

29 912724 Locknut .25NC 12 12 12 12 12 12 12

30 100642 Brace, Nose Pan 2 2 2 2 2 2 2

31 910041 Cap Screw 1/4-28N F x .50 2 2 2 2 2 2 2

32 912738 Locknut .25NF 2 2 2 2 2 2 2

NOTE:

WHEN ORDERING CHASSIS, ITEM 4 ORDER FUEL

PUMP BRACKETS AND POP RIVETS AS REQUIRED.

ITEMS 45 & 46.



32 BODY

5

6

7

17

14
13



J SST JPSTROSS/

BODY
I I:> I:> I:> I:>

~~ ~ .:: I:> 'Ii-

~ + + ~ t>j 'Ii-

,,~""~ ~

rC' rO' ~ ~ ~ ~"§ e
IV IVIVIVIV·......

1l'. 1l'. 1l'. 1l" 1l" ~1l" 1l'.
.... .... .... .... ....!'J .... ....
~ ~ 1l' tC' ~ ~"t>, ,,1l'

It), It). It)'Y It). It). It)lt)• It).

10-33
No. Sno*Jet Description Quantity BODY

33 * GasTank Cover (*See Seat) 1975

34 * GasTank (*See Fuel System)
-

35 916419 Pop Rivet 3/16 Dia. 3 3 3 3 3

36 040561 Board, Printed Circuit 1 1 1 1 1

37 040564 Plate, Backing 1 1 1 1 1

38 914083 Mach. Screw 2 2 3 3 3 3 3

39 917002 Washer, Int. Tooth 3/16 Dia. 2 2 3 3 3 3 3

40 912716 Nut, Hex 2 2 3 3 3 3 3

41 916797 Ring, Clip 1 1 1 1 1 1 1

42 020269 Bushing, Rope Retainer 2 2 2 2 2 2 2

43 090638 Steering Support Weld 1 1 1 1

43 090639 Steering Support Weld 1 1 1
--

Light Regulator (See Electrical)44 040530 1 1 1 1 1 1 1

45 791190 Bracket, Fuel Pump 2 2 2 2 2 2 2

46 916985 Pop Rivet 12 12 12 12 12 12 12

47 030610 Support, Muffler 1 1 1 1 1 1 1

48 910003 Cap Screw 1/4-20NC x .75 2 2 2 2 2 2 2

49 912829 Washer, Flat 8 8 8 8 4 4 4

50 912724 Locknut x .25NC 6 6 6 6 2 2 2

51 460070 Trim, Nose Pan Front 22.50" Long 1 1 1 1 1

52 121198 Hinge, Lower 2 2 2 . 2 2 2 2

53 916549 Rivet 2 2 2 2 2 2 2

54 910041 Hex Screw 1/4-28NF x .50 2 2 2 2 2 2 2

55 912762 Locknut 2 2 2 2 2 2 2
56 140319 Tool Bag 1 1 1 1 1 1 1

57 811527 C.D.I. Unit (See Electrical) 1 1 1 1

58 910005 Cap Screw 1/4-20 x 1.00 (Enter from Track Area) 4 4 4 4

59 100701 Foot Pad 6 6 6 6 6

60 100693 Passenger Hand Grip 2 2 2

61 917057 Button Hd. Allen Screw 5/16 4 4 4

62 912830 Washer, Flat 8 8 8
· 63 912725 Locknut 5/16 NC 4 4 4

64 121191 Decal F/A 440 2
64 121192 Decal F/A 340 2

64 121131 Decal 440 2 2

64 121133 Decal 340 2



34

2 3 4 5 6

SEAT

7

21



I

/ SST /ASTROSS/

SEAT
I ~ <::> <::>

~ ~t' ~ ~ <::> t>;

~ ~ ~ ~ f;J~ ..).. t'
..)..

.... !\t<::>ooc:l"oo
to' tQi ~ ~ ~ ':'~ ~

1l'" 1l'" 1l'" 1l'" 1l'" ~1l" 1l'"
" " " " "!'J" "~ ~ 1l' tV ;: ~,,'" ,,1l'

It)" It)" It)'Y It)" It). It)lt)" It)"

No. Sno*Jet Description Quantity 10-35
SEAT

1 790907 GasTank Cover 1 1 1975

2 - Speedometer (See Electrical)

3 - Ignition Switch (See Electrical)

4 790911 Dual Choke Assembly 1 1 1 1

4 791196 Choke Assembly (Mikuni) 1

4 791172 Choke Assembly (Bendix & Keihin) 1 1

5 - Tachometer (See Electrical)

6 140328 Leather Tank Cover 1 1

7 160274 Trip Odometer Cable 1 1 1 1

8 121199 Dash Decal 1 1 1

8 121208 Dash Decal (No Tachometer) 1 1

9 121211 Tank Cover 1 1
-

9 121212 Tank Cover 1

9 121220 Tank Cover 1

9 121221 Tank Cover 1

10 140327 Foam Tank Cover 1 1

11 140317 Leather Seat Cover 1 1

11 140375 Leather Seat Cover 1 1

11 140371 Leather Seat Cover 1 1 1

12 140316 Seat Foam 1 1

12 140374 Seat Foam 1 1

12 140370 Seat Foam 1 1 1-
13 - Tail Light Assembly (See Electrical)

14 140362 Seat Tab 2 2 2 2 2 2 2

15 916990 Tee Nut 6 6 6 6 6 6 6
-

16 - Tail LightWire Harness (See Electrical)

17 040500 Tail Light Bracket 2 2 2 2

18 140325 Plywood Base 1 1 lr-1--

18 140369 Plywood Base 1 1 1

19 917045 Pop Rivet 4 4 4 4 4 4 1 4- I

20 140372 Tail Light Bracket 2 -ti 2
21 916993 Screw 10-32 x .25 2 2 2 2 I

-
21 917042 Screw 8-32 x .31 2 2 2

22 917041 Panel Nut 1 1 1 1 1



36

®

HOOD

0---

',CD

®
/

-



/ SST /ASTROSS/

HOOD
I ~ I ~ ~ ~~ /"oj ~ /"oj

~ ~ ~ ~ "J~ ~
~

~

.... rv ~ ~ ~ e5'l:) l:)

to' ~ ,0; ,0; ~ ':'~ s"'. "'. "'. "'. "'. ~",. "'.
'" '" '" '" "'!'J '" '"~ ~ ~ tC' ~ ~"tt, ,,'"

4)' 4)' 4)' 4)' 4)' 4)4)' 4)'

No. Sno*Jet Description Quant ity 12-37
HOOD

1 121134 Rubber Bumper 9 9 9 9 9 9 9 1975

2 121017 Windshield Assembly 1 1 1 1

2 121170 Windshield Assembly 1

2 121207 Windshield Assembly 1 1

3 - Headlamp Assembly (See Electrical)

- 912830 Washer Flat (Headlamp) 4 4 4 4 4 4 4

- 912873 Washer Lock (Headlamp) 4 4 4 4 4 4 4

- 910104 Screw Hex HD 5/16 x 1.00 (Headlamp) 4 4 4 4 4 4 4

4 040589 Rubber Spacer 1 1 1 1 1 1 1

5 120997 Hood Fiber 1 1 1 1

6 121015 Cabin Top Stripe 1 1 1 1

6 121201 Cabin Top Str ipe 1 1 1
-

7 120892 Grill, A ir Vent 1 1 1 1

7 916614 Speed Nut 6 6 6 6

8 121019 Engine Cover 1 1 1 1

9 912825 Flat Washer .125 8 8 8 8

10 916549 Pop Rivet 8 8 8 8

11 121018 SST Name Plate 1 1 1 1 1

12 121160 Decal, Astra SS 1 1

13 121163 Hood Fiber 1 1 1

14 121016 Cabin Stripe 2 2 2 2 2 2 2

15 916833 Pop Rivet 8 8 8 8 8 8 8

16 121196 Hinge, Upper R.H. 1 1 1 1

16 121197 Hinge, Upper L.H. 1 1 1 1

16 121214 Hinge, Upper R.H. 1 1 1

16 121215 Hinge, Upper L.H. 1 1 1

17 121193 Decal, Sno-Jet R.H . 1

17 121194 Decal, Sno-Jet L.H . 1

18 120477 Decal, Sno-Jet 2 2

19 121014 Cabin Tr im Corner 2 2 2 2

19 121200 Decal, Cabin Top Radius 2 2 2

20 121189 Decal, Sno-Jet R.H. 1 1

20 121190 Decal, Sno-Jet L.H . 1 1

20 121011 Decal, Sno-Jet 2 2

21 916682 Pop Rivet "
4 4 4 4 4 4 4

22 120505 Holder Latch 2 2 2 2 2 2 2

23 460070 Cabin Trim 55- 112" 1 1 1 1 1 1 1

24 916712 Pop Rivet 7 7 7 7 7 7 7

25 121073 Cable, Hood Retaining 1 1 1 1 1 1 1

#



38 FUEL SYSTEM
DUAL CARBS

------ -----<, 5

~----~@

- .,.....-- - - -----<. 4

"--- - - - - - - --< 2

FOR CARBURATOR COMPONENTS

SEE CARBURATOR BOOK

)-- - - - - - - - - - --\ 1

29r----~

30r-----tlr---~

@ - - - - -'\

J~@
17

@)

:
@

25

@ 10

,
927

,/



r
/ SST j'ASTROSS/

FUEL SYSTEM
DUAL CARBS ~ ~ <::l <::l

~ ~~ ~ ~ t?' <::> '?

~ ~
A- ~ ~

~

~ ~ ~ ~

.... !V <::l <::l <::> <::l~ <::>
tV' ~ ~ ~ ~ ':'.... ~

1l'" 1l" 1l" 1l'" 1l'" ~1l" 1l'"
.....: ~ ~ ...... ...... 0>'" "

riJ" riJ" riJ" .v riJ" ~,,'" ,,1l'
<r," <r,' <r," <r," <r," <r,<r," <r,'

No. Sno*Jet Description Quantity 79-39
FUEL

1 790904 Carburator Mikuni VM-32-98 2 2 DUAL

Carburator Mukuni VM-32-84 2
CARBS

1 791183 1975
1 791184 Carburator Mukun i VM -36-26 2

2 790914 Carburator Coupling 2 2 2

2 191165 Carburator Coupling 2

3 790911 Choke Assembly 1 1 1 1

4 790814 Shell, Air Intake 1 1

4 791251 Shell, A ir Intake 1 1

5 110091 Extension Spring 1 1 1 1 1 1 1

6 916989 Pop Rivet, Closed End 8 8

7 791199 Fuel Tank Fitting ./ 1 1 1 1 1-

--~ 790896 Dual Throttle Assembly 1 1 1

8 791242 Dual Throttle Assemblv 1--
9 790903 Fuel Tank 1 1

9 791155 Fuel Tank 1 1

10 790188 . Assembly Fuel Filter 1 1 1 1 1 1 1- - -

11 790912 GasTank Cap 1 1

11 791071 GasTank Cap 1 1- -
11 791177 Cork Gasket 1 1

12 790602 Fuel Line 1 1 1 1

13 790436 Clip, Fuel Line 12 12 10 10 7 10 10

14 790915 Fuel Tank Adapter 1 1

~ 791195 Tank Vent Fitting 1 1 1

15 410082 Vent Line 22" x 5/32 I.D. 1 1 1

16 791020 "S" Hook 3 3

17 791021 GasTank Strap 2 2

18 110105 Extens ion Spring 1 1

19 916915 Machine Screw 10-32 x .75 4 4

20 916535 Lockwasher 4 4

21 790830 Cap, Intake Silencer 1 1

22 790832 Joint, Intake 1 1 . - --
23 916914 Wellnut 4 4

24 410052 Fuel Line 5" x 1/4 I.D . 1 1

24 410049 Fuel L ine 3" x 3/16 I.D. 1 1

25 790530 Fuel Filter 1 1 1 1

26 410052 Fuel Line 4-1/2" x 1/4 I.D. 1 1

26 410049 Fuel Line 6" x 3/16 I.D. 1 1
27 910003 Cap Screw 1/4-20NC x "75 2 2 2 2 2 2 2

28 791176 Fuel Pump 1 1 1 1

29 912724 Locknut 2 2 2 2 2 2 2

30 410052 Fuel Line 24" x 1/4 t.D. 1 1

30 410049 Fuel Line 16" x 3/16 t.D. 1 1

31 791200 Intake Shield 1
32 790902 Cover, Air Intake 1 1



40 FUEL SYSTEM
DUAL CARBS

------< 5

D--- - - - --< 3

'---------< 4

'-- - - - - - - - -< 2

FOR CARBURATOR COMPONENTS

SEE CARBURATOR BOOK

/---- - - - - - - - ---( 1

29)----.-------

@ - - - - -'\.

@

J~@
17

,.~ 16®
@ /
@

@

25

1026

927



/ SST /ASTROSS/

FUEL SYSTEM
DUAL CARBS ~ c::> c::> c::>

~ ~Il' ~ ~ ~ c::> '?
c} :\- ~ Il'

~ c} c} ~ ~ ~

.... !yc::>c::>c~cc
to' ~ to' to' ~ ~~ s"'. "'. "'. "'. "'. ~",. ",'

,..".; ~ ".",. ~ "'~" .....
t? t? t? tC' t? ~,,'" ,,'"

<I)' 4) ' 4) ' 4) ' <I)' (1)4) ' <I)'

No. Sno*Jet Description Quantity 79-41
FUEL

33 410052 Pulse Line 11" x 1/41.0. 1 1 SYSTEM
- DUAL

33 410049 Pulse Line 8" x 3/16 1.0. 1 1 CARBS
34 410049 Fuel Line 16" x 3/16 1.0. 1 1 1975

34 410052 Fuel Li ne 16" x 1/41.0. 1 1
-

35 916922 Clip, Wiring 2 2 2 2 2 2 2

36 790905 Adapter, Flange 2 2 2

36 791185 Adapter, Flange 2

FOR MIKUNI CARBURATOR MAIN JET OPTIONS, SEE

:---
ENGINE & TOOL KIT.



42

_____- I@

®®
I

-/
/

'-- - - ---@

---- -@

/

- -®®®®®®

FOR CARBURETOR COMPONENTS

SEE CARBURETOR BOOK

SINGLE CARBURETOR

----- --- - - - -I@

0) 00 ®®
®

I

"1
VENT .'

FUEL SYSTEM

----@

cD

G)I---.Y

(Df---- - - - I

0---

Q-

0-

NOTE : FOR ITEMS NOT CALLED OUT, SEE

DUAL CARBURETOR ILLUSTRATION .



/ SST /ASTROSS/

FU EL SYSTEM
SINGLE CARBURATOR ~ ~

<:) <:)
~ ~~ ~ <:)t' t'

~ ~
";

4" 4" t'

4" '" '" ~ ~

... ~<:)<:)~~~~
to' to' ,0; ,0; ~ '>~ ~

':/" ':/" ':/" ':/" ':/" ~':/'. ':/"'" '" ..... '" "~,, ......r? r? r? ~ r? ,,:,,'" ,,':/'
<0' <0' <0' <0' <0' <0<0' <0'

No. Sno*Jet Description Quantity 79-43
FUEL

1 790576 Carburator Bendix 1612 1 SYSTEM

1 791169 Carburator Keihin 1 SINGLE
CARB

1 791180 Carburator Mikuni VM-34 1 1975

2 410052 Fuel Line 2-1/2" x 1/4 I.D. 1

2 410052 Fuel Line 20" x 1/4 I.D. 1

2 410052 Fuel Line 22" x 1/4 I.D . 1

3 410052 Pulse Line 6" x 1/4 I.D. 1

3 410054 Pulse Line 12" x 1/4 I.D. 1/2 O.D. 1 1

4 791181 Fuel Pump 1

4 791154 Fuel Pump 1

5 410049 Fuel Line 1-1/2" x 3/16 I.D . 1 1

6 790530 Fuel Filter 1 1 1
- -

7 410049 Fuel Line 10" x 3/16 I.D. 1 1

7 410052 Fuel Line 12" x 1/4 I.D. 1

8 410052 Return Line 10" x 1/4 I.D. 1

9 790786 900 Fitting 1

10 791195 Tank Vent Fitting 1 1 1

11 410082 Vent Line 22" x 5/32 I.D. 1 1 1

11 791243 Vent Line Clips 3 3 3

12 791155 Fuel Tank (See Note Below) 1 1 1

13 791071 GasTank Cap 1 1 1

13 791177 Cork Gasket 1 1 1

14 110091 Extension Spring 1 1 1

15 791174 Throttle Cable 1

15 791193 Throttle Cable 1

15 791303 Throttle Cable 1

16 791168 Shell, Air Intake 1 1

16 791240 Shell, Air Intake 1

17 790902 Cover, Air Intake 1 1 1

18 916989 Pop Rivet, Closed End 4 4 4

19 790610 Holder, Choke Cable 1

20 790611 Plate, Holder Choke 1

21 916698 Pop Rivet 2

22 791172 Choke Assembly 1 1

22 791196 Choke Assembly 1

23 790914 Carburator Coupling 1

23 790799 Carburator Coupling 1 1

24 790905 Adapter Flange 1

25 914355 Nut 1/4-20 1

26 912872 Lockwasher 1

27 790585 Clip, Choke Cable 1

28 910001 Cap Screw, Hex Hd. 1

- 917061 When ordering Fuel Tank for 5.7314 .101,5.7314.100, or 1 1

5.7414.100, order Plug -917061 to block off return hole.



/ SST jASTROSSj

ENGINE & TOOL KIT
r o 0 0 0

~ ~ ~ 0 ~ ~

~ ~ ~ ~ "J~..\. .:

... !Voo!:>O'!:>!:>
~ ~~~~~~~

to' to' to' to" to" ~to" to""" "" "" "" ""!':l"" ...~ ~ ~ ~ ~,,:,,"'~
it)" it). it)" it)• it)" it)it). it)"

No . Sno*Jet Description Quantity
81·44

--r-- ENGINE

811565 Engine Yamaha SX433 1 1 1 &

811564 Engine Yamaha SX338 1
TOOL KIT

1975
811379 Engine Yamaha S433 1

811354 Engine Yamaha Y433D 1

811704 Engine Yamaha Y338D 1

811355 Engine Yamaha Y338C 1

810931 Tool Kit Complete 1 1 1 1 1 1 1

810018 Socket, 13 & 21 MM 1 1 1 1 1 1 1

810019 Wrench, 22 & 29 MM 1 1 1 1 1 1 1

810020 Open Wrench, 13& 17MM 1 1 1 1 1 1 1

810022 Plyers 6 Standard Yamaha 1 1 1 1 1 1 1

810023 Screw Driver Handle 1 1 1 1 1 1 1
f----

810024 Double Bit 1 1 1 1 1 1 1

810025 Single Bit 1 1 1 1 1 1 1

810026 Ignition Point Wrench 1 1 1 1 1 1 1

810027 Canvass Bag 1 1 1 1 '1 1 1

810930 Open Wrench, 8 & 10 MM 1 1 1 1 1 1 1

810933 Allen Key, 6 MM 1 1 1 1 1 1 1

Optional Carburator Jets

(For Mikuni Carburators)

791245 Main Jet 190 2

791135 " " 200 2

791136 " " 210 2

791050 " " 220 2

791137 " " 230 2

791138 rr " 240 2

791189 " " 250 2

791246 " " 260 2

791247 " " 270 2

791248 " " 280 2


	1
	2
	3
	4
	5

